
SA031D
LEG CUR/EXTENSION



4

5

6

7

8

3

9

13

21

22

23



3



4



5

Parts List

Item. Description QTY

1 Weight Stack Frame ASSY 1

2 Main Frame ⅠASSY 1

3 Rear Connect Frame 1

4 Bottom Connect Frame 1

5 Front Handle Frame 1

6 Rear Handle Frame 1

7 Seat Frame ASSY 1

8 Pivot Frame ASSY 1

9 Foam Frame ASSY 2

10 Cable 1

11 Back Pad 1

12 Seat Pad 1

13 Rollor 4

14 Hex Head Bolt M10*130 2

15 Hex Head Bolt M10*125 2

16 Hex Head Bolt M10*90 2

17 Hex Head Bolt M10*70 2

18 Hex Head Bolt M10*30 6

19 Hex Head Bolt M10*25 5

21 Button Head Cap Screw M10*75 1

22 Flat Washer φ11*φ20*2 30

23 Spring Washer φ10 3

24 Nylon Lock Nut M10 10



6

Exploded View

1

2

3

4

5

6

7

8

9

10

11

12

13

13

13

13

14
14

15

15

16

16

17 17

18

18

18

18

18

18

19

19

19 19

19

21
22 22

22 22

22

22

22

22

22

22

22

22

22

22

22

22

22

22

23

23

23

24

24

24

24

24

24

24



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

16

16

19

19

19

1414

1

2

3

4 24

24

24

24

23

23

22

22

22

22

22

22

22

2222

22

22

22

24
24

Item. Description QTY Item. Description QTY
1 Weight Stack Frame ASSY 1 16 Hex Head Bolt M10*90 2
2 Main Frame ASSY 1 19 Hex Head Bolt M10*25 4
3 Rear Connect Frame 1 22 Flat Washer φ11*φ20*2 14
4 Bottom Connect Frame 1 23 Spring Washer φ10 2
14 Hex Head Bolt M10*130 2 24 Nylon Lock Nut M10 6



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item. Description QTY Item. Description QTY
5 Front Handle Frame 1 17 Hex Head Bolt M10*70 2
6 Rear Handle Frame 1 19 Hex Head Bolt M10*25 1
7 Seat Frame ASSY 1 22 Flat Washer φ11*φ20*2 9
8 Pivot Frame ASSY 1 23 Spring Washer φ10 1
9 Foam Frame ASSY 2 24 Nylon Lock Nut M10 4
15 Hex Head Bolt M10*125 2

5

6

7

8

9

9

17

17

15

15

19

22

22

22

22

22

22 22

22

23

24

24

24



11

STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item. Description QTY
10 Cable 1

10 Top Plate

Weight Plate

Weight Plate 15PCS

Elevated Rack

80KG 

Fixing method of the cable joint: 
After one end of the cable is fixed to the cable joint, 
the fixing of the cable joint does not need to be too 
tight, ensuring that the screws do not fall out, and the 
cable joint can rotate 180°up and down.



12

STEP 4
Note：Wrench Tighten Screws.

11

12

13

13

13

13

21

18
18

18

18

1818

22

22

22

22

22

Front Shroud
Rear Shroud

Item. Description QTY Item. Description QTY
11 Back Pad 1 18 Hex Head Bolt M10*30 6
12 Seat Pad 1 21 Button Head Cap Screw M10*75 1
13 Rollor 4 22 Flat Washer φ11*φ20*2 7



13

Weight Stack Frame ASSY

1.1

1.2

1.2
1.31.3

1.4
1.5

1.5

1.6

1.6

1.7

1.7

1.8

1.9

1.10

1.11

1.12

1.13

1.15

1.16

1.16

1.17

1.18

1.19

1.20

1.21

1.221.22
1.22

1.22

1.23

1.23

1.241.24

1.25

1.25

1.25

1.25

1.26
1.27

1.28

1.29

1.29

1.23

Item. Description QTY Item. Description QTY
1.1 Weight Stack Frame 1 1.16 Shroud Clip 8
1.2 L Bracket 2 1.17 Shroud sticker 4
1.3 Guid Rod 2 1.18 Hex Head Bolt M10*80 1
1.4 Mount Sleeve 2 1.19 Hex Head Bolt M10*50 1
1.5 Sleeve 2 1.20 Socket Head Cap Screw M10*50 1
1.6 Rubber Foot 2 1.21 Socket Head Cap Screw M8*25 2
1.7 Pulley Cover 2 1.22 Cross Recess Pan Head Screw M5*15 20
1.8 Plug 1 1.23 Nylon Lock Nut M10 3
1.9 4.5" Pulley 3 1.24 Flat Washer φ5.3*φ10*1 4

1.10 Top Plate 1 1.25 Flat Washer φ11*φ20*2 4
1.11 Selector Pin W/Coil 1 1.26 Flat Washer φ9*φ16*1.6 2
1.12 Weight Rubber Bumper 2 1.27 Spring Washer φ8 2
1.13 Front Shroud 1 1.28 Rubber Plug 2
1.14 Top Shroud 1 1.29 Reed Nut M5 4
1.15 Rear Shroud 1



14

Main Frame ASSY

Item. Description QTY
2.1 Shaft φ25.4*127 1
2.2 Cap End φ38*6 2
2.3 Flat Head Cap Screw M10*25 2
2.4 Back Pad Frame ASSY 1
2.5 Gas Spring 1
2.6 Main Frame ASSY Ⅱ 1

2.1

2.2

2.2

2.3

2.3

2.4

2.5

2.6



15

Main Frame ASSY Ⅱ
Item. Description QTY Item. Description QTY
2.6.1 Main Frame ASSY Ⅱ 1 2.6.9 Shaft φ25.4*127 1
2.6.2 Plug PT50*100 2 2.6.10 Flat Washer φ11*φ20*2 7
2.6.3 Bumper 2 2.6.11 Spring Washer φ10 1
2.6.4 Small Bumper 4 2.6.12 Hex Head Bolt M10*50 2
2.6.5 Rubber Foot 2 2.6.13 Nylon Lock Nut M10 3
2.6.6 Bushing φ38*φ25.4*18 2 2.6.14 Hex Head Bolt M10*115 2
2.6.7 End Cap φ38*6 2 2.6.15 Pop Pin 1
2.6.8 Flat Head Cap Screw M10*25 2 2.6.16 4.5" Pulley 4

2.6.1

2.6.2

2.6.3

2.6.3
2.6.4

2.6.2

2.6.5

2.6.5

2.6.6

2.6.6

2.6.7

2.6.7

2.6.8

2.6.8

2.6.9

2.6.10

2.6.10

2.6.10

2.6.10

2.6.10

2.6.10

2.6.10

2.6.11

2.6.12

2.6.12

2.6.13 2.6.13

2.6.14

2.6.14

2.6.15

2.6.16

2.6.16
2.6.13



16

Back Pad Frame ASSY

Item. Description QTY Item. Description QTY
2.4.1 Back Pad Frame 1 2.4.5 Hex Head Bolt M10*50 1
2.4.2 Plug PT50*100 2 2.4.6 Nylon Lock Nut M10 1
2.4.3 Small Wheel 1 2.4.7 Bushing φ38*φ25.4*18 2
2.4.4 Wheel Sleeve 2

2.4.1

2.4.2

2.4.3
2.4.4

2.4.4

2.4.5

2.4.6

2.4.7

2.4.7

2.4.2



17

Front Handle ASSY

Item. Description QTY Item. Description QTY
5.1 Front Handle 1 5.5 Aluminium Cap φ25 2
5.2 Grip STφ30*φ22*415 2 5.6 Flat Head Cap Screw M6*16 2
5.3 Aluminium Ring φ25 2 5.7 Set Screw M5*3 4
5.4 Plug φ25 2

5.1

5.2

5.2

5.3

5.3

5.4

5.4

5.5

5.5

5.6

5.6
5.7

5.7

5.7



18

Rear Handle ASSY

Seat Frame ASSY

Item. Description QTY Item. Description QTY
6.1 Rear Handle 1 6.4 Aluminium Cap φ25 2
6.2 Grip STφ30*φ22*130 2 6.5 Flat Head Cap Screw M6*16 2
6.3 Aluminium Ring φ25 2 6.6 Set Screw M5*3 4

Item. Description QTY
7.1 Seat Frame 1
7.2 Bumper 45*25*10 1

6.1

6.2

6.2

6.3

6.3

6.4

6.4

6.5

6.5

6.6

6.6

6.6

6.6

7.1

7.2



19

Pivot Frame ASSY

Item. Description QTY Item. Description QTY

8.1 Swing Frame 1 8.10 Cable End 1

8.2 Bearing 6005-2Z 2 8.11 Small Bushing 1

8.3 End Cap φ38*6 2 8.12 Plastic Tube Guide 2

8.4 Flat Head Cap Screw M10*25 2 8.13 Socket Head Cap Screw M8*25 2

8.5 Shaft φ25*100 1 8.14 Foam Frame 2
8.6 Flange Nut M10 1 8.15 Adjusting screw 1
8.7 Hex Head Bolt M10*45 1 8.16 Pop Pin Ⅰ 1
8.8 Flat Washer φ11*φ20*2 2 8.17 Pop Pin Ⅱ 1
8.9 Nylon Lock Nut M10 1 8.18 Set Screw M8*10 2

8.1

8.2

8.2

8.3

8.3

8.4

8.4

8.5

8.6

8.7

8.8

8.88.9

8.10

8.11

8.12

8.13

8.13

8.14

8.14

8.15

8.16
8.17

8.18

8.18

8.12



20

Foam Frame ASSY

Item. Description QTY
9.1 Rollor Frame 1
9.2 Rollor Sleeve 4
9.3 Aluminium Cap φ60*φ10.5*10.9 2
9.4 Flat Head Cap Screw M10*30 2

9.1

9.2

9.2

9.2

9.2
9.3

9.3

9.4

9.4



21



22



23




	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21



